



Mill Test Certificate/검사증명서

Certificate No./증서번호 : 200314 P01P300

Date of Issue/발행일자 : May., 04, 2023

Order No./계약번호 : 01S6058370

PO No./주문번호 : 506774

Commodity : HOT ROLLED STEEL PLATE
/품명

Spec & Type : ASTM A36/A709-36
/규격

Customer
/고객사

Size/치수	Product No. /제품번호	Quantity /수량	Weight /중량 (kg) (lb)	Heat No. /제강번호	Country of Melt & Pour	Position	Tensile Test /인장시험			Division	Chemical Composition/화학적성분												
							YP (ksi)	TS (%)	EL (%)		C (%)	SI (%)	Mn (%)	P (%)	S (%)	Cr (%)	Ni (%)	Cu (%)	Mo (%)				
*** Sub Total (080) ***		3	15,555 (kg) 34,293 (lb)																				
2"x96"x240"	PB79573001-3002	2	11,852 26,128	SB72959	KOR	T	41.3	65.8	33	L	0.1403	0.233	1.066	0.0178	0.0048	0.032	0.013	0.012	0.012	0.002	0		
*** Sub Total (090) ***		2	11,852 (kg) 26,128 (lb)							P	0.1446	0.234	1.063	0.0176	0.0042	0.032	0.012	0.012	0.012	0.004	0		
2.25"x96"x240"	PB79572701-2702	2	13,332 29,392	SB72961	KOR	T	43.1	65.3	32	L	0.1430	0.241	1.072	0.0123	0.0030	0.042	0.012	0.010	0.010	0.003	0		
*** Sub Total (100) ***		2	13,332 (kg) 29,392 (lb)							P	0.1436	0.237	1.080	0.0121	0.0028	0.042	0.011	0.011	0.011	0.002	0		
2.5"x96"x240"	PB79340002	1	7,408 16,332	SB72525	KOR	T	41.0	64.4	33	L	0.1432	0.244	1.046	0.0156	0.0040	0.032	0.013	0.018	0.018	0.003	0		
2.5"x96"x240"	PB79572601	1	7,408 16,332	SB72959	KOR	T	41.6	64.8	34	L	0.1408	0.246	1.050	0.0154	0.0040	0.032	0.013	0.018	0.018	0.004	0		
*** Sub Total (110) ***		2	14,816 (kg) 32,664 (lb)							P	0.1403	0.233	1.066	0.0178	0.0048	0.032	0.013	0.012	0.012	0.002	0		
2.75"x96"x240"	PB79572501-2502	2	16,296 35,928	SB72959	KOR	T	40.9	64.4	35	L	0.1403	0.233	1.066	0.0178	0.0048	0.032	0.013	0.012	0.012	0.002	0		
*** Sub Total (120) ***		2	16,296 (kg) 35,928 (lb)							P	0.1458	0.235	1.064	0.0182	0.0044	0.031	0.013	0.012	0.012	0.004	0		
*** Grade Total ***		107	297,051 (kg) 654,871 (lb)																				

* Position - T : Top, M : Middle, B : Bottom
 * Tensile Test. Direction : Transversal, Gauge Length : 200 mm(Rectangular),
 YP Method : 0.2 % off-set
 * Division - L : Ladle Analysis, P : Products Analysis
 * Supply Condition : As-Rolled unless otherwise Heat Treated.

This material has been fully killed and made by basic oxygen process. This material is fine grained steel.
 This material has been made by vacuum degassing process.
 Test Certificate is issued according to ISO 10474/EN 10204 3.1.
 We hereby certify that the material herein has been made in accordance with the order and above specific

Legal sanction can be imposed on forging. Improper use of product can cause safety issues.

Surveyor To :

B.S. Kim

Date: 8/30/2023 Tag: B10083023 TO: SENTRY SUPPLY dba SO#: A780594 Ln#: 1 PO#: P0243829 Part: PL200096* Qty: 2 Heat#: sb72959*